
SCHEMATIC
& PARTS LISTING



Page 27

PARTS DIAGRAM

PARTS DIAGRAM AND PARTS LIST                      GXS1500i

2 13456
7
89

10
111516171819

20

21
22

23
24

25
26

27
21

28

29

30
31
32
33

34
21

35 36

37
38

39
40

25
8
7
9

10

17

41
42

43
21

35
17

40

17

17
15

17

128

1314

44

45



Page 28

Parts List

NO.

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

Qty.

1

3

1

1

1

1

2

5

2

4

1

1

1

2

6

1

12

4

4

4

17

1

1

4

5

1

1

1

4

1

2

1

1

1

6

1

1

1

Part Number

20130-00598-00

33015-00023-00

34037-00001-02

34024-00062-00

34023-00335-00

34024-00003-00

34030-00230-00

30101-00070-00

34030-00231-00

30125-00002-00

20260-05568-09

20115-00105-00

20014-00848-00

30112-00032-00

34024-00085-00

33089-00550-00

34024-00105-00

33275-00122-00

30136-00113-00

30101-00042-00

30111-00088-00

33013-00673-00

33015-00185-00

30150-00026-00

30101-00066-00

20136-00473-00

33013-00678-00

20114-06880-00

30111-00008-00

30111-00070-00

30117-00052-00

20184-00044-00

20184-00043-00

33013-00677-00

30114-00033-00

33014-01754-00

33013-00675-00

33015-00225-00

Description

Fuel tank assy.

Fuel tank port rubber sleeve

Filter screen

Clamp

Fuel hose

Clamp

Vibration damping support

Hex flange bolt M6*12

Vibration damping support

Hex flange nut M6

Engine assy.

CO alarm

CO module bracket

Anti-theft bolt

Clip nut M6

Base plate

Clip nut M5

Rubber pad assy. of unit shell

Flat washer

Hex flange bolt M6*20

Philips pan head screw

Air outlet cover plate assy.

Muffler outlet rubber sleeve

Wire mesh retainer ring for hole

Hex flange bolt M5*12

Inverter assy.

Air inlet cover plate

Control panel assy.

Philips pan head screw

Philips pan head screw

Philips pan head tapping screw

Pull rod cover plate

Pull rod assy.

Left cover plate assy.

Bolt M6*19

Starting protective ring

Left shell assy.

Fuel tank port rubber sleeve

NO.

39

40

41

42

43

44

45

Qty.

1

2

1

1

1

1

1

Part Number

20133-00029-00

33275-00167-00

33013-00674-00

33015-00230-00

33013-00676-00

70009-00999-00

20196-02530-00

Description

Fuel tank switch

Cylinder head locating pad

Right shell assy.

Cover rope

Spark plug maintenance cover plate

Spark plug wrench

Parallel cable


